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Job No. SA I 3-4043
13 lar.2024

Certifi cate of Conform ity

Manufacture: SAUDMTRIFIED CLAY PIPE CO.

Fugro-Suhaimi Ltd. (FSL) is pleased to submit this report on laboratory tests witnessed by
our representative on clay pipes at Saudi Vitrified Clay Pipe Co. facilities in Riyadh during 07 Jan.
to09 Jan.2024.

The samples were collected randomly from the stock which include the sizes:

DN 100 & DN 150 mm System F

DN ?00 up to DN 1000 mm, System C, Both Class SS & ES.

'fhe Laboratory Tests were witnessed by our representatives in accordance with the test method
procedure outlined in EN 295-3:2013 & ASTM C 301.

According to test results the tested samples comply with EN 295-l:2013,QCS 2014, GSO EN 295-
1 :2008, and ASTM c 700 requirements and all (SS) Pipes comply with ASTM c 700 Extra Strength
requirements.

we also observed that the pipes inspected and ready for shipment were properly packed in pallets,
such that individual pipe was not touching each other as soft wood cushions were placed between
them.

Ifyou have any questions or we can be of fu(her assistance, please do not hesitate to contact us.

Regards,
FUGRO-SUHAIMI LTD.
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Lab MalAger - Riyadh Branch
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